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1. TENIKOI OPOI / GENERAL CONDITIONS

To moToTroINTIKG QUTO Eival To ammoTéAsopa NG SOKIMAG NG NXOHOVWTIKNG IKavOTNTag £vOg OMIKOU
oToixeiou. Teplypdpel avaAuTikd Ta amoTeAéguara TNG SOKIUAG TIOU EYIVE OTO GUYKEKPIPEVO OokipIo
BoHIKOU OTOIXEiOU KAl TTPOTBIOPIZE! TNV NXOHOVWTIKF TOU IKAVOTATA WE £Va HOVOTIHO MEyeBog.

H BoKIun TG NYXOMOVWTIKAG IKavoTnTag £yIve oTo EpyacTtripio ApPXITEKTOVIKAG TexvoAoyiag Tou Tunuarog
ApxiTekTOvWwY oUuQwva pe Tig dladikaoies Tng Y.A. KA/679/22.8.96, ®.E.K. 826, Teuxog B, dpbpo 1,
TTAPAYPAPOS 2 KAl PETA ATTO OXETIKES EYKPIOEIG TWV apuodiwy opydvwy Tou ApioToTeAgiou MavemaoTtnuiou
Oeocahovikng.

To amotéAeopa NG SOKIUAG aQopd OTTOKAEITTIKG TO SOKIWIO TTOU XPNoIMOTIoIRBNKE. Mo va ammodidel £va
Bokilio TG iBIEG TINEG pE aUTEG TTOU BidovTal 0To QUAAO OTTOTEAEGUATWY, Ba TTPETTE VAl £ival OpOIO TOTO
améd ATmoYn KATACKEUNG 000 Kal ammd dTroyn £QapuUoynS e TO DOKIpIo Trou Xpnoidotroinenke. Kabe
dIaPoPOTTOINGN, £0TW Kal HIKPEY, UTTOPET val 0dNYRoel O€ DIAPOPETIKG OTTOTEAETHATA.

H dokiun TpaypaToToINBnKe O £pYaoTNPIOKEG TUVBIKES, WWOTE VA TTPOKUYEI N TTPAYUATIKI] NXOMOVWTIKN
IKavOTNTA TOU GOKIMIOU. Z€ TEPITITWOT EQAPHOYIG TOU KATW ATTO GAAEG GUVBNKEG WG TTPOG TIC TTAEUPIKES
METABOOEIG, 0 AgikTNG HxOUEIWONG TTOU BivEl TO TIOTOTTOINTIKG DOKIUAG UTTOPE! VO HEIWBE, 1Diaitepa av 10
TTAEUPIKA XWpPiouaTa £X0UV ion ] HIKPOTEPN NXOMOVWTIKI IKAVATNTA.

To Epyactiipio diatnpei 1o diKaiwpa va XpNOIPOTIOIEl TA ATTOTEAECUATA TWY DOKIUWY OF ETIOTNUOVIKES
ONUOCIEUTEIG, ETMOTNUOVIKEG QVAKOIVIIOEIG, EPEUVNTIKEG £PYOOieS, KABWS Kal KGO €idoug avdahoyeg
£pYaoieg kaBapd EMMICTAUOVIKOU ) EPEUVNTIKOU XOPOKTAPA, XWPIG VO QVAPEPE! TO GVOUA TOU AvaBetn n
TOV TUTTO TOU TTPOIGVTOG.

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A KA/679/22.8.96, F.E.K. 826, part B’, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual sound insulation properties of the test
specimen. Under different mounting conditions involving flanking sound transmission, the Sound
Reduction Index might be reduced, especially if the flanking partitions have equal or inferior sound
insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eg@appuoloueva Mpoétutra / Applied Standards

DIN EN 1SO 140-3:2005, Acoustics — Measurement of sound insulation in buildings and of building
elements - Part 3: Laboratory measurements of airborne sound insulation of building elements

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA - 2/17: 2009
EA Guidance on the horizontal requirements conformity assessment bodies for notification
purposes

Epyaatipio Apxitextovikig Texvohoyiag - TuAua ApxitekTovy Mnxavikav - MoAutexviki ZxoAq A.M.©
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2.2

Kavoviopog (EE) api®. 305/2011 tou Eupwrraikol KoivoBouAiou Kal Tou ZupBouAiou yia TN
BEOTTION EVOPHOVICUEVWY OpWV EUTTOPIAG TTPOIOVTWV TOU TOPER TWV DOMIKWY KATAGKEUWV

DIN EN 14351-1:2010

Windows and doors — Product standard, performance characteristics —

Part 1: Windows and external pedestrian doorsets without resistance to fire and/or smoke
leakage characteristics;

German version EN 14351-1:2006+A1:2010

DIN EN 1279-5:2010
Glass in building — Insulating glass units — Part 5: Evaluation of conformity;
German version EN 1279-5:2005+A2:2010

DIN EN 13241-1:2004

Industrial, commercial and garage doors and gates — Product standard —
Part 1: Products without fire resistance or smoke control characteristics;
German version EN 13241-1:2003

Aiadikacia Aokipng/ Test Procedure

To Bokipio eQapuoOoTnKe OTOUG BoAGUOUG doKIuGY amd Tov AvaBérn. H Bokipr uAoTToINBNKE
oupQwva pe Tig dladikaoieg Tou kaBopidovral oo TpoTuto DIN EN ISO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory
measurements of airborne sound insulation of building elements.

la Tov Trpoodiopioud Tou Agiktn Hyopsiwong R xpnoipotroidnke n oxeon:
R = L;- L,+10log (S/A) oe dB oTrou:

L1 n péon o1d8un nxnTIkAG Trieong oTo BAAAMO EKTTOUTTAC ot dB

Lo n péon oTtdBun nxnTiknAg rriaong oTo Bdhapo Ayng ot dB

S: n emeavela Tou dokipiou oe m

Al n nxoamoppo®non Tou BaAdpou AfYng TTou TTPOKUTITE! TTd Tr OXEON:

A=0.163 (V/ T) oe m? omou:

V: 0 6ykog Tou BaAdpou Afjyng o m®
T: 0 xpodvog avrixnong Tou Bakdpou Afwng ot s

Xpdvog avrixnong: MNa Tov Tpoadiopicud Tou Xpovou QVTAXNONG TTPAYUOTOTTOINBNKAY HETPATEIS
ot 6 DIOPOPETIKEG BECEIS LIKPOPWVOU.

©6puBog BaBoug: Aev amaitriBnke di6pBwan yia To 86pupo BAaBoug

Ta amoreAéopara g dokIUrG OTIG JWveg ouxvoTATWY ammd 100 péxpr 3150 Hz (o€ TPITOOKTARES)
Xenoigotroiénkav yia Tov mpoodiopiopd Tou ZtaBuiopévou Aeiktn Hyopgiwong Tou dokipiou
oupQwva Pe To TpéTuTro DIN EN I1ISO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to DIN EN ISO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3: Laboratory measurements of airborne
sound insulation of building elements.

In order to calculate the Sound Reduction Index R, the following equation was used:
R = L;- L,+10log (S/A) in dB where:

L1 the average sound pressure level in the source room in dB

L.: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m?

A :the equivalent sound absorption area in the receiving room given by the equation:

Epyactipio Apxitektovikig Texvohoyiag - TuApa ApXITEKTEVWY MXavIKuw - MoAuTtexvikn ZxoAn A.M.G
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A=0.163 (V/T)inm? where:

V: the volume of the receiving room in m®
T: the reverberation time of the receiving roomin s

Reverberation time: The reverberation time was measured in 6 microphone positions.
Background noise: No background noise correction was required.
The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to

calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN ISO 717-
12093

2.3 XpnoipotroloUpevog e€0TTAIoNOS / Equipment used

ZuokKeun / Apparatus Tomog / Type | KataokevaoTrig / Manufacturer | Kwdikéc / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C005, X-C006
Rotating Microphone boom 3923 Bruel & Kjaer EQO17
Dodecahedron loudspeaker Lab-1217 Roister EQ019

Amplifier POA-4400A Denon 21

Epyaotipio Apxitektovikig Texvohoyiag - Tufjua ApyITekTovwy Mnxavikwy - TMoAuTtexvikf ZxoAr A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.4  OdAapol Aokipwyv / Test Rooms

O1 BaAapol BOKIPWY Eival KATATKEUAOUEVO!
oUNQWVA WE TIG TTAITATEIS TOU TTPOTUTTOU
DIN EN ISO 140-1:2005* / The test rooms
meet the requirements of the DIN EN ISO
140-1:2005* standard.

| o

'S=13.08 m2

* EN ISO 140-1:2005 Acoustics—Measurement

of sound insulation in buildings and of building o 1 H=3.85 m
elements — Part 1: Requirements for laboratory [V1=b0.37m3

test faciliies with suppressed flanking
transmission.

s ,[;.3:9,:3_. L ,_ i

sz B 1

Ox3.08m2 |

1403

HOT BOX

ABeBaidtnTa / Uncertainty

1.Zuvduacpévn / Combined

- F-- g
i I
Rw 0 15=16.12m=2
c 0, 40 . I H=3.45 m 5 -
Cir 0,45 ! (1] V:=55.63 m =
! [ A 33 -
| ’. 3
2.Migupupévn / Expanded : ' T|'
m2! 1=
g 835 g ;\7
R 0 o 3 3
c 0,80 I I B
Cr 0,90 | ot
'5=14.02 m?2

3 ,‘ "H=3.60 m

Alaotdosig avoiyparog dokipiou/
Test opening dimensions: 3,69x2,82 mm

Oykog ©aAdpou ekTTouTIrG/
Source Room Volume: 56 m®

Oykog ©aidpou Afyng/
Receiving Room Volume: 51 m®

‘Hxog Bokiurig/Test noise: Pol 8d6pufog
/Pink noise

@iktpa/Filters: TpitookTaBika / third octave

Epyactipio Apxitektovikig Texvohoyiag - TUApa ApXITEKTOVWY MnxaviKwv - MoAutexvikh ZxoAn A.MN.O
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3.2

AOKIMIO / TEST SPECIMEN

Meprypaen / Description

Mpoidv/Product: Z0oTNHa JIaXWPIoTIKWY £0WTEPIKOU Xwpou / Internal dividing
partitions system

KaraokevaoTtrg/Manufacturer: Aldeco A.B.E.E. / Aldeco S.A.

AvaBértng/Client: Aldeco A.B.E.E. / Aldeco S.A.

AigtBuvon/Address: Aptng 2 & Geooarovikng, Moaxdro, 18346 Abrva, T: (0030) 210
4816400, F: (0030) 210 4816700, E: info@aldeco.gr / Artis 2,
Moschato, 183 46 Athens, T: (0030) 210 4816400, F: (0030) 210
4816700, E: info@aldeco.gr

EykartdoTaon/ Installation: Aldeco A.B.E.E. / Aldeco S.A.

Ovopagia mpoidvrog/Product name: NOWALL 40E

Hpepopnvia mapaywyne/Production date:  01/06/2017
Aaordoeig dokipiou/ Sample dimensions: 3,69 x 2,82 mm

Karaokeury / Construction

Z0oTNPa SIaXWPICTIKWY £E0WTEPIKOU Xwpou TotroBeTnuévo clppuva e 1o TpdTutro DIN EN ISO 140-3:2005,
Acoustics — Measurement of sound insulation in buildings and of building elements - Part 3. Laboratory
measurements of airborne sound insulation of building elements.

AlaxwpioTKG ypageiou datmédou—opo@rg ammoTeAoUNEVO TEPIYETPIKG amd profile aloumpviou kai povoug
uahoTrivakeg ao@aieiag o1 oroiol cuvdiovTal ueTagl Toug pe polycarbonate profiles. H amouoia evdidpeawy
HETaAAIKWY OTOIXEiWY, Snpioupyel pia eviaia kpuoTAAAIVN EMIQAVEIQ PEYAAOU PAKOUG, HE TEAIKG OTTOTEAEOUG
TIG dlapaveieg uwnAig kaBapdrnTag.

ZKEAETOZ: To olotnua NOWALL 40E amoteAsiton améd Tpeig Siatopés ahoupviou: H Baoikr Siatopr) Tou
ouoTipaTtog BIdwveTal TEPIPETPIKG OTa SOPIKG aToIXela TOU KTIpiou Kal N KaTw opiZdvTia Siatopr SiabéTer avd
TAKTG DIAOTARATA PEYOUAATOPOUS Yia TNV ka8 0wog pUBuion Twy uahotrivakwy. H dedtepn Siatoun (Trnxdk)
Bidwveral ot Bacikr] diatopr] yia va cuykpatiagl Toug /SN ToTroBetnpévoug ualotivakes. O1 dUo TTaparrdvw
dlatopég KaAUTITovVTON ap@itAcupa pe v Tpitn dlatopn oxfiuatog I (kdAupua), n otoia avodiwuévn n
nAekTpoaTaTIKG Bappévn, dnpioupyei TNV TeAIKR opBoywvikr, Agiag £mQAaveIag dIOTOUr TOU CUCTAPATOC, HE
didoraon W:100mm x H:50mm.

YAIKA NAHPQZEQZ: To NOWALL 40E déxetal povous diadoxikoUg uahoTrivakeg triplex 6+6 kai didepavn
NXOamoppo@nTIKA AKOUaTIKA HeuBpdvn TroAuBuviAoBouTtipaAiou PVB yia v dnuioupyia triplex.

ENQZH KPYZTAAAQN: H kdBetn fvwon Twv UGAOTIVOKWY ETMTUYXAVETAI PE Slagavh KATaKOpUQa
polycarbonate profiles oxfiparog H mou BiaBéTouv clAikovoUxa Tavia DITARG ETMKOAACEWS OTa onuEia
ETTQQPNS ME TOUG UAAOTTIVOKEG.

MONQZH: Ta profiles ahoupiviou S108£Touv eAQOTIKG TTOPEUBUCHATG OTA ONUEIQ £TTAQNS TOUS HE TOUG
vahotrivakeg. ZTo onueio OTTOU €QATITETAl ME Td SOMIKG OTOIXEiG Tou KTIpiou, TTapePBAMAETal NXO-
amoppoenTIKA Tauvic Taxous 3mm.

Internal dividing partitions system, installed according to DIN EN ISO 140-3:2005, Acoustics — Measurement
of sound insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne sound
insulation of building elements standard.

Office floor-roof divider consisting of an aluminum profile around and single glazed security glass, connected
with polycarbonate profiles. The absence of intermediate metallic elements creates a uniform extensive
crystal surface and, as a result, high-clarity transparencies.

FRAME: The NOWALL 40E system consists of three aluminum cross sections: The system’s basic cross
section is screwed around the structural components of the building and the lower horizontal cross section
regularly disposes of regulators for the adjustment of the height of the glasses. The second cross section
(lath) is screwed on the basic cross section to hold the already fitted glasses. Both the above cross sections
are covered in both sides by the third '-shaped cross section (cover), which, either anodised or
electrostatically painted, creates the final rectangular cross section of smooth surface, with W:100mm x
H:50mm.

FILLING MATERIALS: NOWALL 40E takes only triplex 6+6 single consecutive glasses and transparent
sound-break acoustic PVB membrane to create a triplex.

CRYSTALS JUNCTION: The vertical junction of the glasses is made through transparent vertical H-shaped
polycarbonate profiles disposing of a silicon double-sided adhesive tape at the contact points with the
glasses.

INSULATION: Aluminum profiles dispose of elastic gaskets at the contact points with the glasses. At the point
of contact with the structural components of the building, a sound-absorbent tape of a thickness of 3mm is
fitted.

Epyacotripio Apxitektoviking Texvohoyiag - Tufpa Apxitektovwy Mnxavikwy - MoAutexviki Zxohn A.N.©
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3.3 Armeikévion / Drawing

. NOWALL 40E

1.YaAotivakag triplex mayoug 12)A.

e AL G Triplex glass thickness 12mil.

)

2. EhaoTikO TTapspfucua
% ; Elastic gasket

i 3. MpogiA ahoupiviou, EEWTEPIKG KGAUMUT
@ Aluminum profile, outer cover

4. Npogid ahoupviou, ouykpdTnaon vakoTvakwy
Aluminum profile, glass retaining

5. Peyouhatopog kad' 'upog uahoTrivakwy + - 20x1A.
Adjusting height of glass panes + - 20mil.

6. Mpowih ahoupviou kopudg
Aluminum profile trough

7. Hxoamoppognmkn Tanvia 3 x 30xIA.
Sound - absorbent tape 3 x 30mil.

8. Mohukapptrovikd TpopiA, vwon UaAoTIVAKWY
Polycarbonate profile, glazing compound

9. ZikkovoUxa Taivia dITARg £mikoAARoEwC
Silicone double-stripe tape

10. Aidpavn NXOHOVWTIKN OKOUGTIKT PEUBPGVN
TroAuBuvihofoutipaiiou PVB
Transparent acoustic polyvinylobutyral film PVB

Karakdpupn roun / Vertical section

41
142 126 142

Opiddvria Tour / Horizontal section

*Ta oxédia ETOINGCTNKAY OTTO Tov AvaBér / The drawings have been prepared by the Client.

EpyaoTipio Apxitekrovikrig Texvohoyiag - TUAWA ApxXITekTovwov Mnyavikiw - Mohutexvikn Zyxohn A.N.©
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4. ANNOTEAEZMATA AOKIMHZ / TEST RESULTS

Or mipég Tou Agiktn Hyopeiwong Aepdpeptou Hyou Tou dokipiou didovral oto ETTITUVATITONEVO BIAYPOUUT
oTn ogAida 8 e ouvapTnon We TNV ouxvoTtnTa. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdtw ZraBuiouévog Agiktng Hyopeiwong yia gdacua guxvorTwy amd 100Hz wg 3150Hz cival
atrotéAcopa agloAdynong cUPQwva Je 1o TPOTUTTO EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

NamoTwBeioa Tipn / Determined value
2TaBpiopivog Agiktng Hyxopeiwong / Weighted Sound Reduction Index:
Rw (C;Cy) = 38 (-1;-3) dB

©tooahovikn/Thessaloniki, 02.06.2017

AlgmoTeupévo Epyaotripio Aokiuwy / Accredited Test Laboratory E.SY.D. No 704-2
Kowotroinuévog Gopéag / Notified Body NB 2326 ——

KAeiw ACapAn / Klio Axarli i BaoiAeiddng / Vasilios Vasiliadis
Kaényrtpia /Professor Mnxa@o)\c’nyog Mnxavikég / Mechanical Engineer
AiguBlvTpia Tou EpyaoTnpiou /Director of the Laboratory YmevBuvog Ymootipigng Aokipdv/Test Support Engineer
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AgikTng Hxouegiwaong

Sound Reduction Index DIN EN ISO 140-3:2005

ouppwva e To/according to

KaraokeuvaoTtrig/Manufacturer: Aldeco A.B.E.E. / Aldeco S.A. Ovopaoia Tpoidvrog/Product name: ZUoTnpa JIaxwpICTIKWY ETWTEPIKOU

Avabemng/Client: Aldeco A.B.E.E. / Aldeco S.A.

Xxwpou NOWALL 40E / Internal dividing partitions system NOWALL 40E

Eykardoraon/ Installation: Aldeco A.B.E.E. / Aldeco S.A. Hupepopnvia wapaywyng / Production date : 01/06/2017

OdAapor dokipwv/Test rooms: FW
Huepopnvia dokipng/Testing date: 02/06/2017
AlgoTdaoelg dokipiou / Sample dimensions : 3,69 x 2,82 mm

Mepiypagn Tou dokipiou & Tng didradng TomoBémang / Sample & mounting description:

ZUoTNHa BIaXWPICTIKWY ECWTEPIKOU XWPOU TOTTOBETNPEVD CUMQWVA e To TPOTUTIO DIN EN 1SO 140-3:2005. AlaXwpICTIKG Ypageiou damédou—
opoprig amoTeAoUpEVo TEPIUETPIKA atré profile aAoupiviou kal povols UaAOTTIVOKES aoQaAEiag ol oTroiol cuvdiovTtal pETaEl Toug pe polycarbonate
profiles. To NOWALL 40E Oéxerar povolg diadoxikoUg uahoTrivakeg triplex 6+6 kal BIGQavn nXoamoppo@nTKy akouoTKi  HePBPavn
ToAuBuviAoBouTipaiiou PVB yia Tnv npioupyia triplex.

Internal dividing partitions system, installed according to DIN EN 1SO 140-3:2005. Office floor-roof divider consisting of an aluminum profile
around and single glazed security glass, connected with polycarbonate profiles. NOWALL 40E takes only triplex 6+6 single consecutive glasses
and transparent sound-break acoustic PVB membrane to create a triplex.

S Jokiiou/S test specimen: 10,4 m*
Emgaveiakn pada/Mass per unit: kg/m?
Oeppokpacia/Temperature: 23,1 C°
Zyenkn vypacio/Relative humidity: 36,5 %

V @aidpou Extropmric/V Source Room: 56 m®
V @aAdpou Afqyng/V Receiving Room: 51 m*

| f(Hz) | R(dB) | Rmax(dB)

50 -
63 -
80 -
100 22,5 37,9
125 25,5 37,2
160 27,4 41,4
200 28,4 39,7
250 33,1 43,4
315 33,2 46,5

400 | 352 | 47,1
500 37,5 50,8
630 38,0 53,8

800 37,5 54,5
1000 38,0 55,8
1250 38,1 54,1

1600 38,6 53,4
2000 39,0 55,2

2500 40,5 55,9
3150 42,8 55,0
4000 45,2 56,8

5000 43,3 52,7

AiamoTweeioa tipn / Determined value

ZraBuiopévog  Agiktng  Hyopeiwang

olpQwva PE Ta ammoTEAéCUOTa PETPACEWY OF
BaAdpoug BOKIPWY OF TRPITOOKTARES

Weighted Sound Reduction Index

according to measurement results in test rooms in
third octaves

Rw (C;Cy) = 38 (-1;-3) dB

-~
(]

| l I I
- KauTioAn pétpnong/Test curve
......... Mpotut kapmoAn /Shifted weighting curve

o
o

(4]
o

~
o

Agikmg Hyopeiwang / Sound Reduction Index R (dB)

30
20 i
10
50 100 200 400 800 1600 3150
Zuxvomta / Frequency f (Hz)
Cso.3150 " dB Csos000 = dB Cioosoo = 0dB
Cisoaiso = dB Cir 50-5000 = dB Ciric05000 = -3 dB

ApiBudg/Number: A.716.2017
Huepopnvia/Date: 02/06/2017
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Kowvotromuévog ®opéag / Notified Body KB 2326
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